


MERRILL AREA SEWER SERVICE PLANNING ADVISORY COMMITTEE 

- City of Merrill: 
- James Godlewski 
- Dennis Grefe 
- Gary Hartwig 
- Robert Monti 
- Chuck Pierotti 
- Patricia Woller, Mayor 

-Town of Merrill: 
- Leo Fehlberg 
- Wm. Hommerding 

-Town of Pine River: 
- Lawrence Walters 

- Town of Scott: 
- Emil Pederson 

-At-Large: 
- Greg Kautza 

-Ex-Officio: 
-Tom Geiger 
- Andrew MacMorran 
-Darin Pagel 

COMMITTEE STAFF (North Central WI Regional Planning Commission) 

- Mary Dorsch 
- Arno Haering 
- Lee Halbrook 
- Julie Kannenberg 
- Darryl Landeau 

PROJECT ADVISORS (WI Department of Natural Resources) 

- James Kreitlow 
- Roger Shores 



TITLE 

SUBJECT 

DATE 

CLIENT 

CONTACT 
[...]
limitations for on-site septic absorption systems. The area has a potential for 
requiring public sewer or water. 

Also, pursuant to Wisconsin Statute a city, as well as towns, may establish street 
and highway widths in excess of the widths in use, and likewise, may adopt plans 
showing the location and width proposed for any future street or highway within 
its extraterritorial jurisdiction. Such streets or highways or plans must be shown 
on a map (commonly referred to as an "Official Map"). The effect of this type of 
city action assures that necessary land is reserved for a street or highway since 
building permits (except under limited conditions) are prohibited from being 
granted for construction in what is shown on the "official map" as a proposed 
street or highway right-of-way. The issue here is that the City of Merrill could 
"officially map" future roadways that would be located within its one and one-half 
mile jurisdictional area. 

PUBLIC SERVICES/FACILITIES 

Transportation Network 

The study area is traversed by a number of major federal, state, and county 
highways. These include U.S. 51, Business 51, S.T.H. 17, S.T.H. 64, S.T.H. 107, 
and County Trunk Highways (C.T.H.) E, F, G, I, K, Q, W, and Z. 

U.S. 51 is a four-lane freeway bypassing the City, however it currently drops 
down to two-lane highway just north of the City. New four-lane expansion of this 
highway is currently under construction and will relocate U.S. 51 west of its 
current right-of-way, north out of the study area. 

The Wisconsin Central Limited has a rail line through the study area on a north­
south path parallelling C.T.H. Wand S.T.H. 64 into the City, looping east around 
Pesabic Lake, and out along the new U.S. 51 relocation corridor. 

There'is one airport located in the study area. Merrill Municipal Airport is a public 
facility owned by the City of Merrill. It is a 360 acre site north of the City (Section 
2, T.31N., R.6E.) with two (2) runways at an elevation of 1317 feet. The primary 



runway is 4,000 feet and the crosswind runway is 3,000; both have asphalt 
surfacing. The airport has been classified by the DOT as a General Utility I facility 
which means that it can serve single and twin engine planes under 12,500 
pounds with approach speeds under 121 knots and wingspans under 49 feet. 
These aircraft are typically used for business and charter flying. 

Parks 

Merrill is known as the "City of Parks". The City has ten (1 0) park sites totalling 
85.72 acres, not including the Merrill Area Recreation Complex (MARC). Of 
these parks, seven (7) totalling 73.72 acres are located on the Wisconsin or 
Prairie River shorelines. A public golf course is also located on the Wisconsin 
River. Council Grounds State Park also on the Wisconsin River adjoins the City 
of Merrill on its western border. Council Grounds is a forested area of 
approximately 405 acres th~t protects over one (1) mile of Wisconsin River 
shoreline between Alexander Lake and the City of Merrill. The Town of Pine 
River has a town park (Pine River Park) located on the Pine River in the 
southeastern tip of the study area. All of these park lands help to 
preserve/protect environmentally sensitive areas and area water quality. 

The MARC is a 100 acre sports complex on the northwest edge of the City off 
S.T.H. 107. The facility is currently under construction and is planned to include a 
multipurpose building with ice rink and parking for 1,000 cars. The Lincoln 
County Fairgrounds is a much more modest facility located on the west side of 
the city. 

Utilities 

A Wisconsin Public Service power transmission line (115 kv) traverses the study 
area via the Pine Substation in a north-south direction paralleling U.S. Highway 
51. A second transmission line, also 115 kv, enters from the east along S.T.H. 64 
and hooks into the Pine Substation located at the '51/64' interchange. Two 46 kv 
lines leave this substation to distribute power to the city. 

A gas pipeline carries natural gas into the city through the southeast corner of the 
study area. 

Schools 

The Merrill Area Public Schools (MAPS) system provides public education to 11 
of lincoln County's 16 townships including those in the study area and the City of 
Merrill, itself. Within the study area there are four elementary schools, a junior 



E8RT 1 - EX_ISIING PLANNING CONDITIONS & CONSIDERATIONS J:age 1 - 27 

EXISTING ZONING
1 

MAP 1-4 

SHOWN WITH EXISTING STRUCTURES 

LEGEND 
This map compiled from mult iple sources - Water Bodies U.S./Stato Highways Including: U.S.G.S. 7.5 min. quad. maps, 
Lincoln County Zoning maps, and 

c::::::J Agricutture County Highways NCWRPC field surveys (7/95). 

c::::::J Residential Local Roads 

c::::::J Commercial Corporate Limit Boundary 
N 

~ 
NOR Til 
CENTRAL 

r::=:::J Airport Comm. Extra-Territorial Zone 

A 
WISCONSIN 

r::=:::J Recreation Existing Structure REGIONi\1. • Pl.i\NNING 
c:=:J City of Merrill COMMISSION 



high school, and a senior high school located inside the city limits. There is also 
an elementary school located in the Town of Pine River off S.T.H. 64, east of the 
'51/64' interchange. Another elementary school is located in the Town of Scott off 
S.T.H. 64/107, west of the Wisconsin River. 

Currently under consideration are plans to build a new elementary school which 
· would replace two (2) older, overcrowded buildings. Five (5) sites are under 

study. Any of the sites will have an impact on sewer service demand, but one site 
in particular (Smith site) would require a new lift station to provide sufficient water 
pressure due to site elevation above the city's normal pressure zone. 

Historical Sites 

There are a number of structures in the City of Merrill that are listed on the 
National Register of Historical Pl~ces. There are three individual structures, the 
Lincoln County Courthouse, Merrill City Hall, and the T. B. Scott Free Library 
which are on the national registry. In addition to those buildings, is a cluster of 
residential housing that were recently added to the national registry as well and 
listed as the Center Avenue Historical District. 

Solid Waste 

There are no active landfills within the study area, however, three abandoned 
landfill sites exist. The abandoned City of Merrill landfill is located north of the 
City just east of U.S. 51 in the Town of Merrill (Sec. 30 & 31, T32N, R7E). This 
site operated as a sanitary landfill accepting all types of waste except hazardous. 
The abandoned Ward Paper Company landfill lies in the Town of Merrill northwest 
of the City on C.T.H. K (Sec. 7, T31 N, R7E). This site accepted wastewater 
sludges, ash, and stock rejects. The abandoned Merrill Gravel and Construction 
site is located just east of the City in the Town of Merrill (Sec. 7 T31 N, R7E). This 
site was used only for building demolition materials. 

The WI Department of Natural Resources has exercised control within a 1 ,200 
feet radius of abandoned landfills. Special state permits to drill and use water 
from wells within this area may be required. This concern is raised here because 
persons residing within that radius of an abandoned landfill may need alternative 
water supply systems. 

Water 

The City of Merrill currently has five (5) municipal water supply wells. Three of 
these wells, numbers 1, 4, and 5, are located in close proximity on the City's east 



side. The other two, numbers 2 and 3, are located on the City's west side near 
the Wisconsin River. These wells pump directly into the distribution system. The 
wells on the east side supply a majority of the City's water due to higher capacity 
than the west side wells because they are deeper and are located in a larger 
bedrock valley. 

Two 200,000 gallon elevated tanks supply the system. One is located between 
the Wisconsin and Prairie Rivers, and the other is located in the Northwestern 
corner of the City. According to Strand engineers, the minimum recommended 
system pressure is 40 psi, which limits normal pressure zone service to elevations 
below 1330 feet msl (SEE MAP 1-2 ). The distribution system consists of 65 miles 
of iron and steel mains ranging from one (1) to sixteen (16) inches in diameter. 
Specific recommendations are made by Strand Associates, Inc., for improving the 
water supply system and meeting projected future water demand. 

Areas outside the city limits obtain their water from individual private wells. 

Wastewater Treatment Plant 

The City's wastewater treatment plant is located on the east side of the City just 
north of the Wisconsin River. Wastewater is conveyed to the plant via a network 
of small collecting sewers, large interceptor sewers, lift stations, and force mains. 
The treated effluent is discharged into the Wisconsin River. Specific 
recommendations are made by the 1994 Strand Associates, Inc., report for 
improving the wastewater collection network and treatment plant. However, these 
recommendations are dependent upon growth and annexation projections. 
Growth patterns and wastewater flows must be monitored to specifically 
determine when and where improvements are necessary. 

The City has an ordinance regulating (policies and procedures) the acceptance of 
septage/holding tank wastes at the treatment plant. 

Discharge permit information and design characteristics of the plant are as 
follows: 

WPDES Permit Number: 
Expiration Date: 
Design Flow: 
Average Flow: 
Treatment Type: 

Sludge Treatment: 
Sludge Disposal: 
Receiving Water: 

Classification: 
07,10: 
Dilution Ratio: 

Wl-0020250-5 
March 31, 1998 
3.06 mgd 
1.49 mgd (1991) 
Secondary treatment via cumminution, grit removal, primary settling, 
activated sludge, final clarification, and chlorination. 
Anaerobic digestion followed by a belt press. 
Land spreading. 
Wisconsin River 
CON; VVWSF 
880 cfs 
265.3 



Current and anticipated future wastewater flow and loadings are projected by 
Strand Associates in the Water Wastewater System Study and are shown here in 
Table 13. As shown in the table, the sustained wet weather flow rate is projected 
at 3.51 mgd, which exceeds the current design capacity of 3.06. However, this 
estimated lack of capacity is dependant on the actual growth/annexation that 
occurs. 

TABLE 13 
PROJECTED WASTEWATER FLOWS AND LOADING, CITY OF MERRILL, WISCONSIN 

Average 
Daily Flow 

Municipality (mgd) 

City of Merrill 1.63 

City of Merrill 2.29 
Town of Merrill 0.43 
Town of Scott 0.07 
Town of Pine River 0.07 

TOTAL 2.86 

Source: Strand Associates, Inc., 1994 

1994 

Sustained 
Wet Weather 
Flow (mgd) 

1.98 

2015 

2.80 
0.53 
0.09 
0.09 
3.51 

Peak 
Flow 
(mgd) 

4.98 

7.01 
1.31 
0.23 
0.23 
8.78 

BOD TSS 
Load Load 
(lb/day) (lb/day) 

2,100 

2,950 
550 

90 
_Jill 
3,600 

1.750 

2,460 
460 

80 
_Jill 
3,080 

The condition of the various parts of the wastewater collection system depends 
greatly on when they were installed. The city still has some sewers that were 
originally installed in 1887. Strand has identified those interceptor sewers with 
capacity deficiencies (SEE TABLE 14). 

TABLE 14 
CAPACITY DEFICIENCY IN CITY INTERCEPTOR SEWERS, MERRILL, WI 

1994 Conditions 2015 Conditions 
Sewer ID 

Capacity Deficit Required Pipe Capacity Deficit Required Pipe 
(mgd) Size (inches) (mgd) Size (inches) 

Sturdevant St. 1.53 18 4.63 24 

Logan St. 1.73 18 3.45 24 

Stang St. 1.42 15 3.39 21 

Memorial St. ------ ---- 0.40 8 

Industrial Area ------ ---- 1.48 12 

Source: Strand Associates, Inc., 1994 



Of the city's nine existing lift stations the Strand report suggests that, 
three (Sixth Ward, Riverside Avenue, and Wisconsin Street) will require 
increased pumping capacity for future conditions. The other six are 
sufficient to handle their present and future flow requirements. New 
regional lift stations will likely be required to serve areas within the Towns 
of Merrill or Scott depending on those areas to be annexed. 

The primary limiting factor on the capacity of the city wastewater 
treatment plant is the RAS (return activated sludge) pumps. The 
treatment plant has three (3) RAS pumps each with a capacity of 560 
gpm. The WisDNR requires RAS pumping capacity to be 75°/o of forward 
flow with the largest pump out of service, therefore the RAS pumping 
capacity is 1.61 mgd. Based on these figures, the Strand report shows 
the RAS capacity to 81% of existing plant flow. However, projected future 
flows could reduce this figure down to 53o/o. 

Conclusion 

This section has described the natural resources and environmental 
constraints to development within the Merrill Sewer Service Study Area 
and has discussed the benefit (value) of these natural conditions to the 
area as opposed to altering these conditions for more intensive 
development. Some environmentally sensitive areas are protected from 
encroachment by state and local regulation, such as flood hazard areas 
and wetlands falling within the shoreland jurisdiction of Lincoln County's 
zoning ordinance. Other sensitive areas remain available for 
development. 

Additionally, this section has described the man-made condition and 
factors that exist in the study area. Reviewing these man-made 
influences helps to identify where growth should be directed to best take 
advantage of already existing public investment, as well as to identify 
those areas where development has been preempted by the effects of 
man's past actions. 

Public sewer within the service boundary should be prohibited in all 
floodplain and in areas with a slope greater than 12°/o. Areas of high 
groundwater, bedrock near the surface, and areas of steep slopes should 
be carefully examined before development plans are approved, and such 
plans should be rejected if found incompatible with the public interest. 
The factors of concern that require review by potential developers and 
local governments include the increased development and maintenance 



costs associated with housing, streets, and public sewer and water 
systems in environmentally sensitive areas. Such costs rise when 
structures are required to be flood proofed, with flood damage repair, 
flood insurance, site preparation, and maintenance to damaged 
structures, roads, and the infrastructure that is installed in unsuitable soil 
conditions. Development in wellhead protection areas must also be 
scrutinized to prevent uses which might adversely impact the groundwater 
supply. Finally, more efficient use of public funds can be realized if 
development first proceeds where necessary public services have already 
been made available. 



OVERVIEW-

This study/report is intended to address three basic questions: 

1.) What is the future demand for sewer? 

2.) What areas are suitable for sewered development? 

3.) What areas are unsuitable for sewered development because of physical 
or environmental constraints? 

The preceding PART-1 of this report includes projections that can answer questions 1 
and 2, and NR-121 requires that "environmentally sensitive" areas be excluded from 
areas to which sewer will/would be provided. Those areas also identified in PART-1. 
The City of Merrill has considered these questions since 1983, when it adopted the 
MERRILL COMPREHENSIVE PLAN (prepared by Barton-Aschman Associates, Inc.). 
Section 9 of that Plan discusses sewer goals/objectives/policies and it makes specific 
sewer recommendations. It also includes a sewer system "area" plan for the year 2000. 

The surrounding Towns of Merrill, Pine River, and Scott have no similar planning 
document that helps them guide land development and use. What they do rely upon, 
however, is the Lincoln County Zoning Ordinance which (in the writer's opinion) is not 
based upon planning principles and practices, particularly for "urbanizing" areas. The 
ordinance allows development at densities and in areas that can have a detrimental 
effect on groundwater quality. 

While the, 1983 Plan makes recommendations that the city review land development 